
DRAINED TRIAXIAL COMPRESSION
TEST RESULTS

Project Name: TVA Kingston Dam RC Analysis
Project No.:
Client: Tennessee Valley Authority
Location: Kingston, TN

Test ID:
Soil Boring:
Sample No.
Soil Type:
USCS:
Specific Gravity
Sample Type:
Preparation:
Type of Test:

STAGE

SATURATION B (Skempton) value:
Back Pressure, psi:

CONSOLIDATION Type:
SHEAR Type:

Strain rate, %/min:
Max. Mobilized Friction Angle, deg:
Max. Deviator Stress, psi:

RESULTS
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Height, mm: 161.7 154.5 153.4 153.4 127.6 127.6 126.6
Diameter, mm: 71.0 69.4 68.9 68.9 73.6 73.6 73.8
Axial Strain, %: 0.0 0.7 0.0 16.8 16.8 17.5
Volumetric Strain, %: 0.0 2.1 0.0 3.4 3.4 3.4
Deviator Stress, psi: 0.0 0.0 0.0 55.5 55.5 55.3
Vertical Effective Stress, psi: 4.0 32.0 32.0 87.4 87.4 87.3
Horizontal Effective Stress, psi: 4.0 32.0 32.0 32.0 32.0 32.0
Void Ratio: 0.98 0.94 0.94 0.88 0.88 0.88
Water Content, %: 42.2 40.4 40.4 37.6 37.6 37.6
Saturation, %: 100 100 100 100 100 100
Unit Weight, pcf: 104.2 105.1 105.1 106.6 106.6 106.6
Dry Unit Weight, pcf: 73.3 74.9 74.9 77.5 77.5 77.5

60095742

2.33
Reconstituted
Moist Tamp
CID-TXC

304
200-Series
N/A

ML
Gray Fly Ash

CONSOLIDATION SHEAR

0.93

Isotropic
CID-TXC

0.009
27.7
55.5

100.0
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TRIAXIAL TEST RESULTS

           TEST ID: 304
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Total Normal Stress, (σ1+σ3)/2, psi
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Effective Normal Stress, (σ'1+σ'3)/2, psi
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Axial Strain, ε1, %

 

 

M
ob

ili
ze

d 
D

ra
in

ed
 F

ric
tio

n 
A

ng
le

, φ
', 

de
g
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